CHANGCHAI ZN390T
ENGINE PARTS MANUAL



CONTENTS

1.Cylinder Head CoverAssembly. ..o

Z.linder Haat PESEIMIBIN co v s summ eai srssio e s R Sas s o s S aiais 6
3.Cviinder Block and Gear Case Assembly... . ... iiidiidinimibnis 8
LNl (aTe L= = T I = 1 R O UURPROR PR 12
5.Piston and Connecting Rod Assambly. .. ox s mesiivs imsesiatns 14
6.Crankshaft and Flywheel Assembly..........co.cooiiiiiiiiiiiiii i 18
T NHPUIE MOEREIIBIN v i cismsn s v i s e S S A R s A RSN 16
a.Water Pump-and Fan AsSemblv....cuunaaimanaanaainaannnninnssbg 18
O.0i01 SUMP ASSEMDIY. ... e 20
10.Lubricating Oil PUmpP ASSEIMBIY ... uswiimmmmmmasimsmisse s cpiiiae 21
T e S S O o D D 0 iy Vi A e 22
12.Qil Suction Strainer ABSemBIV: . rmrm s R e R 24
13.Breather Assembly.......... U — 2L

14.0il Filter/Air Filter/Generatr/Starting Motor/Silencer..................c.cocoeeieenn..... 26

Th:Tersion pulley SemamBING o.vu o i e I L U e L L W B A B s 27



Bl AkERREM

Fig.1 Cylinder head cover assembly



A A e R 1)
Cylinder Head Cover Assembly(Fig.1)

8 RefNo #F Name of parts %, M5 Pant No. H 4L Quantity
1 T 15 7 1. Decompression lever NIOOT-01400 |
2 [ 4% H] Stop pin 90-11005 1
3 411738 Torsional spring N390T-01016 |
4 1744 Bolt M8x22 GR/TS781-86 3
5 O T4 [ Blot ring 10.6x1.8 GB/T34521-82 |
6 18 Washer 8 GB/T§59-87 3
7 i R 5 0 TE Decompression lever bushing N39OT-01015 i
8 4 )7 Gasket 85-11003 2
9 ik He 2545 il #7 Decompressor controlling plate 90-11004 1
10 W4 Breather tube N§5-01004 1
11 S Cylinder head cover WNAGOT-01003 l
12 O T4 ] Seal ring 33.5%2.650il filling cover GB3452.1-82 |
13 I 115 Oil filling cover N8 501002 1
14 4 Name plate ZNIGOT-01009 i
15 IRE] Bolt M4x6 GB65-85 4
16 AL % 548 B Cylinder head cover seal ring N390T-01001 1
17 +44¢ Retainer N85-01003 ]
I8 4 3 Steel wool screen N85-01008 |
19 % L34 Multi-hole retaining plate N85-01007 !
20 15 M Oil retainer NE5-01006 1
21 4415 Washer 6 GB859-87 2
22 BHET Serew M6x12 GB&23-88 2




o i
B2 iEks
Fig.2 Cylinder heod assembley



UL % R 2)

Cylinder Head Assembly(Fig.2)

I 5 Ref No. 1 Name of parts L. WY Part No. | 205 Quantity
1 Sl Cylinder head ZN390T-02108 1
2 129 Sleeve N85-02101A 3
3 AR AL B A - Water pump adapter gasket N485T-08017 1
4 i LF Lifting eye N85-02004 2
5 H4 [ Washer 8 (IBR3Y-87 36
6 242 Bolt M8x20 GB5782-86 4
7 HE % Exhaust manifold ZN390T-10001 1
8 A3 8k Stud M8=60 GR&99-88 2
9 P EE Nut M8 GR6170-86 16
10 = F Gasket NEST-20001 1
11 AL UEEE Stud MB=85 GB899-88 4
12 AL AEE Stud M=75 GBR99-88 4
13 HE (A Exhaust manifold gasket N90-02006 3
14 45 Sleeve N485QA-02110 1
15 “UTFE Valve guide NB5-02105 6
16 T K2 Stud M8x55 GB8YY-88 6
17 Wil 22EEES Injector insert CZ4750Q-021005 3
18 24 Expansion plug @55 N85-02104 I
19 2 %E Expansion plug @26 N485-02109 3

20 B2 %E Expansion plug @20 N485-02102 6
21 HES 1 Exhust valve seat N§5-02106 3
22 ST TS Intake valve seat N85-02107 3
23 UE IR Intake manifold gasket ZN390T-02003 1
24 & Intake manifold ZN3Y0T-09001 1
25 4 ) Gasket N485-09006 3
26 4455 Washer 8 GBY7.1-85 8
27 & Bolt M8=20 GBS5783-86 4
28 15 E2 Bolt M8=28 (iB5782-86 4
29 ii i Cover N485-09005 2
30 =4 Bolt MB=16 GB5783-86 8




M3 iUk AREER

Fig.3  Cylinder block and gear case assembley



PLE, iR LR (E3)

Cylinder Block and Gear Case Assembly(Fig.3)

I¥ 5 Ref:No 7% Name of parts %, HELE'S Part No. | #h Quantity
1 IEFE Bolt M10x25 GB578-86 10
2 A Bolt M12%25 GB5782-86 2
3 4 Washer 12 GB559-87 2
4 4 JE Washer 10 GBR59-87 12
5 ki Flywheel housing N4R5ST-03012 |
6 i3 01 seal DL8S<110%12 HG4-692-67 1
7 54> Bolt M§=25 (GB3783-86 7
8 41E Washer 8 GBR59-87 46
9 #5E Washer 8 GBE48-85 42
10 FE Jy Expansion plug N&5-03108 I
11 "l T 4 Camshalt rear bushing N§3-03109 I
12 i JZ2E Expansion plug $30 N85-03102 4
13 (&8 8 o 0] #6 Camshaft middle bushing NE&5-03112 |
14 HLith RO Ol dipstick NEST-03300 1
15 LG 2 A7 ££ Cylinder head locating sleeve N85-03017 2
16 ST g AL HE Cylinder head bolt washer N85-03014 14
17 UEL i B8 F Cylinder head bolt N85-03015 14
18 TS Cylinder liner N90-03003 3
19 1 A M Water seal ring N90-03002 6
20 “UIT 5 8 5 Cylinder head gasket ZN390T-03013 |
21 H14% Cylinder block N390T-03101 |
22 "M & E 45 Camshaft bushing N85-03103 1
23 RS ) Gear case gaskel N85-12001 1
24 IR Nut M8 GB6170-86 3
25 IE4e Bolt M8x35 (iBR99-88 3
26 Ui %% % Gear case NEST-12002 |
27 1R Nut M10 GB6170-86 |
28 41 Washer 10 GBRY3-87 1
29 e EL LA A Generator bracket NEST-12007 1
30 15+ Bolt M8=<20 GB5782-86 6
31 IE S Bolt M10x<90 GB5782-86 |
32 4 4 Bearing 107 GR276-82 2
33 AR ST B AR F Gear case cover gasket NEST-12003 |
34 i ¥k 52 0F Gear case cover N&ST-12004 1
35 142 Bolt M8=65 (GB5782-86 3
36 1EFE Bolt M8=40 GB5782-86 I
3 542 Bolt M&+30 GB5782-86 2
38 i 1B %2 0048 1 Hydraulic pump cover gasket NB8ST-12010 2
39 W B i Hydraulic pump cover N8ST-12009 3
40 14 Bolt M§x25 GB3782-86 1
41 i Oil seal DR52x72x12 HG4-692-67 |




42 15 ¥ %5 i i Gear case front cover N485T-12005 1
43 i s 4855 Gear case front cover gasket N485T-12006 1
44 B4 Bolt M8x80 GB5782-86 1
45 1242 Bolt M8x45 GBS57R2-86 3
46 t f B F LT Inner hexagon cylindrical bolt M8x55 GB70-85 1
47 24 Bolt M8x50 GB35782-86 2
48 B2 4 Bolt M8x75 GBST782-86 1
49 k45l T.D.C. pointer N§5T-12008 1
50 & Washer 6 GBR59-87 1
51 A I L L4818 Inner hexagon cylindrical bolt MEx2() GR70-85 3
92 Hi%E 905 {7 Gear case locating sleeve NB85-03001 3
53 SEAEY Dowel pin NSST-03110 2
54 O #2% 5} % O-ring seal rod N485T-03020 2
55 A4 S il 5 Monolithic main shafl cover N390T-03115 1
56 Jo il G 88 ke #L[E] Main shaft cover bolt washer N83-03105 8
57 T4l 5 42 #8 Main shaft cover bolt NEST-03107 8
58 AR EE A Main bearing cap bolt N8ST-03 108 8
59 [ Bo( F)Crankshaft thrust plate(lower) N85-03007 2
6l 4k 1 1y (_E)Crankshaft thrust plate(upper) NE5-03009 2
61 FHNE( T )Main bearing shell(lower) N85-03006 4
62 To40 PO )Main bearing shell(upper) NB85-03008 4
63 HLMEE S 2548 1 Lubricating oil filter gasket NS5T-03020 |
64 B4 Bolt M10 %35 GB5782-86 1
65 B Bolt M10 X 70 GB3782-86 1
66 MLt P 1 A6 13 Oil pressure sensor NE3-03004 1
67 AR HECE Water draining cock N85-03200 1
68 JailhiE] a4 )1 Rear oil seal cover gasket N85T-03003 1
69 SENDER ¥ S 4 Fuel filter support N390T-03024 |
70 74 Bolt MR X 20 GB3783-86 4
71 I ihd] 8 Rear oil seal cover N85T-03010 1
72 9 Blocking plug N&5-03111 4
73 i Pin B8 X 16 GB119-86 2
74 4 Pin B10% 22 GB119-86 2

10




B4 ERTRERE

Fig.4

Timing gear train

12

25



IER U5 8 22 5 HE(E 4)
Timing Gear Train(Fig.4)

17> % RefNo. ##% Name of parts L, FHiftH Part No. £ B Quantity

1 AEHE Bolt M12 %30 GB5782-86 |
2 51 Washer 12 GB859-87 1
3 PhEER E B %S B i Camshaft timing gear retainer NE5-04009 1
4 fi s 55 14 ¥ Hydraulic pump gear NEST-04011A 1
5 PhEEHNEN 23 Camshalt timing gear NB5T-04007 1
6 o FE Bolt MBX 16 GBS782-86 2
7 il Washer 8 GB&59-87 4
8 1 Washer 8 GB97.1-85 2
9 i $&40 B2 Camshaf retainer NE5-04008 1
10 \EE 8 A e E Timing idle gear bushing MNES-04002 1
11 IEEHE Wi §E4 Timing idle gear shaft NEST-04004 1
12 SR E Hollow bolt NEST-04012 1
13 1 Washer 195-09001-1 2
14 WA IEE Oil pipe NEST-04100 1
15 4 Bolt M8 50 GB5782-86 2
16 I 45 U5 %6 He B Timing idle gear retainer N&ST-04003 !
7 G Bolt M6~25 GB5783-86 6
18 1 Washer 6 GBR59-87 6
19 e Bk Adapter NASST-32001 A |
20 Hlim 5 F &0 i 5% Lubricating oil pump driving gear NE5-04001 |
21 4§ 10 4% Crankshaft timing gear N85-04006 |
22 (T 15 U546 Timing idle pear NE5-04005 1
23 i 4% - 15 % Injection pump timing gear N485T-04001 1

13




HS #E. HHRA
Fig.> Piston and connecting rod assembly

I, ETEA (5

Piston and Connecting Rod Assembly(Fig.5)

[+ Ref.No. 7 Name of parts %, S Part No. | 0 Quantity
1 H-HFT AL 1st piston ring ANO00A-05002 3
2 # O GEF AL 2nd piston ring NOO-05003 3
3 IR Oil ring NYO-05100 3
4 14l Circlip 28 GBR932-86 6
5 T3 Piston ZNIOQA-05001 3
b FEFF Connecting rod NE3-03201 3
7 FEFT IR FE Connecting rod bolt N85-05203 6
b JEFRI L Connecting rod bearing shell ZNBSOA-05005 6
9 FEH 5 Connecting rod cap NE5-05204 3
10 JFEF1 i 5] Connecting rod nut N#5-05205 6
I FEFF £ Connecting rod bushing NES-05202 3
12 i £ Y Piston pin NE5-05004 3

14




B6 dRtREs
Fig.6  Crankshaft and flywheel assembly

B, CRERE (Ee6)

Crankshaft and Flywheel Assembly(Fig.6)

IT% Ref No. ¥ F5 Name of parts £, WS Part No. | 200 Quantity
1 AL AN T Staring jaw NR5-06003 1
2 Azl A Staring jaw washer NE5T-06002 1
3 4 2 48 Crankshalt pulley N390T-06001 |
4 Flah#E 204 5 Lubricating oil pump driving gear NE5-04010 1
5 W%l 1 B 2548 Crankshaft timing gear N835-04006 1
6 fil Key C10%63 GB1096-79 1
7 i Crankshaft N3ES-06004 1
8 il Cylindrical pin B10 %20 GB119-86 |
9 &4 i Flywheel ring gear N485-06102 1
10 k4 Flywheel ' NYOT-06101 |
11 Fzhiih & Ball bearing 104 GB276-64 |
12 EEg g4 B Flywheel blot washer N#5-06005 3
13 E A R4 Flywheel blot NE5-06006 6

15




Fig./ Valve timing mechanism

16



AL AL (E 7)

Valve Timing Mechanism(Fig.T)

T Ref.No. ##5 Name of parts E. WS Part No. | $1E Quantity
| i 4 Camshaft N3E5-07001 I
2 5 Falt key C10% 25 GB1096-79 I
3 U IHEFE Valve tappet NS§5-07003 6
4 LI MEFF Valve push rod N85-07002 6
5 1 9L Blocking plug NE5-02208 2
6 i fE B e Front rocker arm support N390T-02201 I
¥ 4418 Washer 8 GB859-87 6
8 IEE] Screw M8 X 45 GB70-85 3
9 S 1S Valve rocker arm bushing N#5-02212 6
10 | "RIHER Valve rocker am | N8s-02211 6
11 ST R AT Valve elearance adjusting serew N85-02202 6
12 LI TIRI B A BT Valve clearance adjusting nut NE5-02203 b
13 SR #E5 Valve rocker arm spring N85-02205 3
14 I FE Boll M8 X 60 GB5732-86 4
15 IS E] Serew MB X 50 GB79-85 4
16 BELEE Nut M8 GB6170-86 4
17 448 Washer 8 GB97.1-85 4
18 EEE Nut M8 GRY23-88 4
19 IS Bolt M8 <45 GB5782-86 2
20 37 ¥ Rocker arm support N85-02204 2

21 4= Rocker arm shaft bushing N85-02206 2
22 #4514 Rocker arm support N390T-02204 I
23 7§54l Rocker arm shaft N3§5-02207 1
24 41 Circlip 14 GB&94.1-86 2
25 PEEE Nut ME X | GB6172-88 3
26 Bk I HEEE ] Decompression adjusting serew NIGOT-01010 3
27 ik FE 5l Decompression shaft N390T-01013 1
28 1958 I 2 Valve spring seat(upper) NES-02001(1) 6
29 1Y Valve collet NE5-02002 12
30 S5 Valve outer spring MNR5-02003(1) &
31 “LIIPISRE Valve inner spring NES-02003(2) f
32 HES 1] Exhaust valve NO0O-02007 3
33 HE1T Intake valve NOO-02008 3

17




M8 ARAREE

Fig.8 Water Pump and Fan Assembly

18



KA PGB 8)
Water Pump and Fan Assembly(Fig.8)

¥ ' Ref.No. ## Name of parts 4, {il{F Yy Pare No. Hrt Quantity
1 2 F Bolt M8 <60 GB3753-80 4
2 4[| Washer 8 GB859-87 15
3 ¥4I 1 Cooling fan N485-08001 I
4 I, 5 £k Fan pad N390T-08019 1
5 B2 Nut MIO GRO170-86 I
6 AEE] Washer 10 GBYS5Y-87 1
7 4P Washer 10 GB97.1-85 I
8 AK5E 1 4548 Water pump pulley N85Q-08011(1) !
9 A ABLEE 4§24 Water pump pulley housing N485T-08012 1
10 24 Bolt M8 % 25 (GB5783-86 |
11 ] Washer 8 GBY7.1-85 |
12 & Key 436 GB1099-79 !
13 B Nut M8 GB&170-86 4
14 fi¥| Bracing NRST-D8018 I
15 AKEEFEE Water pump housing NEST-08004 1
16 2 FF Stud M8 < 50 GB§98-76 I
17 Al 28 Water temperature sensor model 306 |
18 LY Thermostat (Model 155B) NESQ-17003 |
19 1 #F Qil cup M8 X 1 GB1152-79 1
20 Wil g i B Thermostat housing gasket NEST-08008 I
21 it g o Thermostat housing NEST-08007 I
22 IEFE Bolt M8 30 GB35783-86 2
23 7t Water seal ring IF-12 WEAT-08003 |
24 A AL B Water pump impeller NEST-08005 1
25 A BLEE T Water pump gasket NEST-08009 I
26 ACH e Water pump adapter NEST-08010 I
27 AR Water pump adapter gasket NEST-0R017 l
28 24T Screw M8 X 16 (GB68-86 2
29 O M & S Seal ring 40X 3.1 (iB1235-76 |
30 t&+E Bolt M8 x 20 GR3783-86 2
31 Hy AR EE S Water drain connector NEST-08013 1
32 HACHE SR 1 Water drain connector gasket NEST-08014 |
33 4 Plug NEST-08016 I
34 {4 Washer 12 (GB3541-83 |
35 KR Water drain screw NEST-08015 |
36 24 Bolt M8 X 45 GRST80-86 2
37 IBHF Stud M8 x 45 GB§98-76 3
38 i ) Water pump shaft NEIT-08006 |
39 32k Ball bearing 602020 GB278-82 2
40 Hi7R 4 Bearing spacing sleeve NEST-08002 I
41 PH Circlip 35 GB93.2-85 |
42 F, 345 Fan belt 13X 8% 1060 HG4-401-66 |

19




s HG BRI
Fig.9 Qil Sump Assembly

RS R(E 9)
Oil Sump Assembly (Fig.9)

FE 5 RefNo. # B8 Name of parts OB Part No. HH Quantity
1 e Dowel pin N485T-03110 2
2 fh L AR T Ol sump gasket NISOT-11001-1 |
3 AEEIE Ol sump N3OOT-11004-1 |
4 1416 Washer 8 GBY3-87 39
5 B2 Bolt MB X 55 GB5782-86 1
f 51 Bolt M8 X 30 GB3783-86 17

O T b} Seal ring GB1235-76 2
8 il 5L Plug 195-01026 2
9 4 1 Washer 10 GBY3-87 f
10 B8 Bolt M10 30 GB5782-86 2
1 41 Washer 10-100HV (iBY5-85 4
12 82 FE Bolt M 10X 30 GB3783-86 4
13 RlRE 7o i Auxiliary oil sump gasket N39OT-11005-1 |
14 L I S Auxiliary oil sump N39OT=11006-1 1
15 BLFE Bolt MBX 25 GB5783-86 11
16 B Bolt M8 X 45 GBS5TR3-87 10

20




H10 HAFRE

Fig.10  Lubricating Oil Pump Assembly

LR B (& 10)
Lubricating Oil Pump Assembly (Fig.10)

745 Ref.No. # TF Name of parts . fbfF 'y Part No. T Quantity
1 PR FE Nut M10X 1 GB6173-86 1
2 4[5 Washer 10 GB859-87 1
3 i %Lﬂ Washer 10 {}I;S_ri-ﬁ_-ﬂﬁ 1
5 [ 1 [ FE Pressure-limiting plug N85-13006 1
6 I 42 Bolt M6 50 GBST82-86 3
7 b2 e Bolt M6 55 GB5782-86 1
8 44 [ Washer 4 GB859-87 4
9 [If 1 4% 8% Pressure-limiting spring NE5-13005 1
10 4[] Washer 6 GB859-87 4
11 HIEE Steel ball GB308-77 1
12 HLil 5244 Oil pump body N485-13001(A) 1
13 HhE- T Outer rotor N485-13004(A) 1
14 [ 4184 Cylindrical pin NB85-13103(A) 1
15 ;7 Inner rotor N485-13102(A) |
16 i 44k 1 Adjusting shim N485-13008(A) 1
17 HLAlI#E 5 Oil pump cover N85-13002(A) |
18 1 Gasket N§5-13003 |
19 it Key3 =513 GB1099-79 |
20 HLAl#L 5l Oil pump shafi N485-13101(A) |

21




1 RHRERA
Fig.11 Fuel System

B

22



MR R B R (E 1)
Fuel System (Fig.11)

5 Ref No. 7 Name of parts L, BT Part No. | 5 Quantity
| P15 8 Woodruff 3% 16 GB1099-79 1
2 Wi 4 2 Injection pump ZN390T-18000 1
3 it L 84T Cylindrical screw M3 % 20 GB65-85 2
4 S5 40 Pipe elip(A) N85-14001 4
5 WSS B S B Injection pump timing gear adapter MNB5-18005 1
b gt A8 [ Spring washer 5 GBR59-87 3
7 BEEL nut M5 GB6170-86 2
8 AL Al & S 17 eylinder high pressure fuel pipe N3835-14100 1
9 55Tl He i A5 5 1 2™ eylinder high pressure fuel pipe N385-14300 1
10 5 0 R S 3" eylinder high pressure fuel pipe N385-15300 1
11 HET &5 LU AT SR Fuel filter outlet pipe MN385-15300 1
12 Fi 1l 4 i 6T Fuel feed pump outlet pipe N385-15400 1
13 EZFE Bolt M8 25 GB5782-86 2
14 il washer 8 (GBR59-87 2
15 HEH washer 8 GB848-85 2
16 I A 5L Fuel filter N485-28000 1
17 I8 11 % 14 Injector ZNA9DOA-25000 3
18 % 0 R Injector fuel return pipe N39OT-15100 1
19 Wi B2 2 4R 1 Fuel pump Mange gasket N85-18002 1

20 il T2 4L Injection pump end cover N8S5-18003 1
21 Bl A R EA L Injection pump adapler gasket N§5-18004 1
2 ¥ washer 12 GB93-87 1
23 GEEE nut M12 GB6170-86 I
24 i i e i TR L TR F Fuel feed pump inlet connection N85-15500 1

23




B12 ANREEIR
Fig.12 Qi suction Strainer Assembly

Bl HEIE S SRk (E 12)
Oil Suction Strainer Assembly (Fig.12)

=% Ref. No.

¥ Fr Name of parts

2, M5 Part No,

il Quantity

1 1 Gasket N390T-16002 1
2 FLit 423 #% 5 i Ol suction strainer N3IZOT-16000A I
3 H [ washer 6 GB839-87 4
4 E4HE bolt M6 X33 GR5782-86 2
5 IS bolt M6 X 16 GB5783-86 2
6 #4[H washer 8 (GBE48-85 2

24




B13 SRR

Fig.13 Breather Assembly

PP AL 13)
Breather Assembly (Fig.13)

- Ref. % Ff Name of parts . {5 Part No. FH Quantity
1 0% 5T Nut GB62-88 1
2 T4 Washer 5 GBY7.1-85 1
3 Il 3% 75 Breather cover N#5-19001 |
4 it AL Seal ring N85-19002 |
5 1E19 Cartridge N85-19003 1
i} 4% Cartridge retainer NE5-19004 1
7 IR A 44 51T Breather body N3 19100 1
8 854 Bolt M8 X 16 GB35782-86 2
) 14 1E Washer 8 GB859-87 2
10 H{EAT 55 3158 JT Push rod case cover pasket N85-19005 1

25




Bid fE. T8 zafl. maedl #Fd
Fig.14 Oil Filter /Air Filter /Generator /Starting Motor /Silencer

Plsg, 2238, AHpl. ZahdEbl. HERE 14)
Qil Filter/Air Filter/Generator/Starting Motor/Silencer (Fig.14)

I35 RefNo, #F4 Name of parts %, #hf 5 Part No. Hi Quantity
1 HLi 3 25 5 1 Lubricating oil filter N8ST-16000A 1
2 2N LS HR Starting motor N485-30000 1
3 o FL R UL W Charging generator NE5Q-29000 1
4 72 HET A% L Adr filter N390T-27000 1
5 i 7 AR A Silencer NE5T-20000 I

26




B15  HERH
Fig.15  Tension pilley assembly

Tk ERAE(E 15)
Tension pulley assembly (Fig.15)
45 Ref.No. 5 Name of parts . i Part No. it Quantity
| qle B 4 & B Tension pulley bracket N3I90T-21002 |
2 il & 484l Tension pulley shafi N390T-2 1004 |
3 =R Bush ring N390T-21003 2
4 gl ¥4 Tension pulley NIS0T-21001 I
5 17 Bearing 6302E-2RS GB/T276-94 1
6 #1418 Thrust ring 42 GB/T893.1-86 |
7 it Washer 12 GB/T93-87 |
8 2R} Nut M12 GB/T6170-2000 1
9 HLiE Washer 8 GB/T97.1-85 2
10| # Washer 8 GB/T93-87 2
11 B Bolt M8 X 20 GB/T'5783-2000 2

27




